
NOTICE
*

*

*
*

PREPARATION
htiw strap erapmoC .tneserp era strap lla erus ekam ,tcudorp fo ylbmessa gninnigeb erofeB

.tsil stnetnoc erawdrah dna tsil stnetnoc trap
.tcudorp eht elbmessa ot tpmetta ton od ,degamad ro gnissim si trap yna fI

 :emiT ylbmessA detamitsE 45 minutes.
 :)dedulcni( ylbmessA rof deriuqeR slooT  Allen Key, Key  

*
*

*

*
CARE AND MAINTENANCE

: 880 lbs (Bench 3S)
: 704 lbs (Bench 2S)

Weight Capacity : 176 lbs (Table)

Warning : Do not stand on Table/Bench 
Warning : Do not over torque bolts/screws

gnidnats morf erutinruf nedoow evomeR .esu ni ton nehw llew revoc ro sroodni erutinruf roodtuo erotS
erofeb yletaidemmi fo erac nekat eb dluohs sllipS .muucav ro hsurb llams htiw ylraluger tsuD .retaw

snoitulos hcaelb esu ton oD .egnops denepmad ylthgils a htiw niats ro nedrah yeht

24.41"W x 24.41"D x 15.75"H (Table)
50.78"W x 28.35"D x 26.38"H (Bench 2S)
77.56"W x 28.35"D x 26.38"H (Bench 3S)

1-4

A 1X
B

2X

DESCRIPTIONPIECE PICTURE QUANTITY

Part List and Hardware List

C
1X

1X

Right Bench 3S Frame
Left Bench 3S Frame

D

13XBench Leg

E

1XBench 2S Frame

F

1XGlass Top

G

1XTable Leg
Support Leg

CSH1 5X

Corner Seat Cushion

CSH3
Left Seat Cushion 

Allen Bolt: M6 x 0.5 x 20 mmHW1
HW2

Flat Washer: M6 x 1 mm

2XAllen KeyHW3

CSH2
1X

Back Cushion 1 

4XNut M6

HW4

CSH4
Right Seat Cushion

1X
CSH5

Back Cushion 2 1X

34X
2XAllen Bolt: M6 x 0.5 x 45 mm

HW8
1XAllen Bolt: M6 x 0.5 x 60 mm

41X
HW7

1XKey

HW5 1XPlas�c Cover
HW6

DESCRIPTIONPIECE PICTURE QUANTITY

Part List and Hardware List

Product Dimensions

Please make sure that you have all parts indicated and they are in good condition before you
begin assembly of this item. Refer to part list and hardware list below for guidance.
This item should be assembled on a soft surface to prevent scratching the finish during
assembly.
This item may require periodic tightening.
lf you are having difficulty, our friendly Customer Care team is always here to help. 

WINDOWS
Text Box
OWNER MANUAL



NOTICE
*

*

*
*

PREPARATION
htiw strap erapmoC .tneserp era strap lla erus ekam ,tcudorp fo ylbmessa gninnigeb erofeB

.tsil stnetnoc erawdrah dna tsil stnetnoc trap
.tcudorp eht elbmessa ot tpmetta ton od ,degamad ro gnissim si trap yna fI

 :emiT ylbmessA detamitsE 30 minutes.
 :)dedulcni( ylbmessA rof deriuqeR slooT  Allen Key, Key  

*
*

*

*
CARE AND MAINTENANCE

Weight Capacity : 880 lbs (Bench 3S)
Warning : Do not stand on Bench 
Warning : Do not over torque bolts/screws

A 1X
B

2X

DESCRIPTIONPIECE PICTURE QUANTITY

Part List and Hardware List

gnidnats morf erutinruf nedoow evomeR .esu ni ton nehw llew revoc ro sroodni erutinruf roodtuo erotS
erofeb yletaidemmi fo erac nekat eb dluohs sllipS .muucav ro hsurb llams htiw ylraluger tsuD .retaw

snoitulos hcaelb esu ton oD .egnops denepmad ylthgils a htiw niats ro nedrah yeht

F
1X

1X

Right Bench 3S Frame
Left Bench 3S Frame

G 7XBench Leg
Support Leg

Corner Seat Cushion
22XAllen Bolt: M6 x 0.5 x 20 mmHW1
2XAllen Bolt: M6 x 0.5 x 45 mm

HW8

1XAllen Bolt: M6 x 0.5 x 60 mm
29X

HW2

Flat Washer: M6 x 1 mm

1XAllen Key

HW3

2-4

CSH5

HW7
4XNut M6

HW4

1XKey

HW5 1X
HW6

Product Dimensions
77.56"W x 28.35"D x 26.38"H (Bench 3S)

Please make sure that you have all parts indicated and they are in good condition before you
begin assembly of this item. Refer to part list and hardware list below for guidance.
This item should be assembled on a soft surface to prevent scratching the finish during
assembly.
This item may require periodic tightening.
lf you are having difficulty, our friendly Customer Care team is always here to help. 



STEP 3

PREPARATION

*
*

*

*
*

Allen Key, Key

3-4

STEP 1 STEP 2

HW7

50% 50%
HW7

50%
HW7HW7

50%

: Connect Right Bench 3S Frame (A) & Left Bench 3S Frame (B) by Bolts on
frame & tighten Bolt (HW3), Flat Washer (HW4) with Alley Key (HW7), Key (HW8).

: Hold & Connect the parts in Step 1, tighten Bolt (HW2), Flat Washer (HW4), 
Nut (HW6) with Allen Key (HW7), Key (HW8).

: Connect the part from step 2 & Bench Leg (G), tighten Bolt (HW1),
Flat Washer (HW4) with Allen Key (HW7).

STEP 4 : Connect the part from Step 3 & Support Leg (F), tighten Bolt (HW1),
Flat Washer (HW4), Nut (HW6) with Allen Key (HW7), Key (HW8).

80%
HW8

80%
HW8

HW2

HW6 B

A

HW4

HW7

x2 Bolts

HW8

G

G
HW1

HW4

x4 Bolts

A x1 Bolt

HW4
HW3

x1 Bolt

B

F

HW4

HW1

x2 Nuts

HW1

HW1

HW4

HW4

HW4

HW6

HW6

Before beginning assembly of product, make sure all parts are present. Compare parts with part contents list and hardware contents list.
If any part is missing or damaged, do not attempt to assemble the product.
Estimated Assembly Time: 30 minutes.
Tools Required for Assembly (included):  
lf you are having difficulty, our friendly Customer Care team is always here to help. 



PREPARATION

*
*

*

*
*

Allen Key, Key

4-4
Finish Bench 3S.STEP 6:

HW7

100%

30

CSH2

CSH5
CSH3

CSH1
CSH1

CSH1

Put the Cushion (CSH1), (CSH2), (CSH3), (CSH5) on the Bench 3S.

STEP 6 : Put the Bench upright, tighten the Plastic Cover (HW5) on the Back.

HW5

STEP 5 : Firmly tighten all the hidden Bolts with Allen Key (HW7). 

Before beginning assembly of product, make sure all parts are present. Compare parts with part contents list and hardware contents list.
If any part is missing or damaged, do not attempt to assemble the product.
Estimated Assembly Time:  minutes.
Tools Required for Assembly (included):  
lf you are having difficulty, our friendly Customer Care team is always here to help. 


	AI_1216_SAFA_ BĂNG 3
	AI_1216_SAFA_ BĂNG 3 GOC TRÂN_V1 (pdf.io)
	Untitled.pdf
	AI_1216_SAFA_ BĂNG 3




